Tukos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 5N

Deifino Vaienzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229989 1100 tel

{52) 229 989 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

Page / Pagina:

13075270 1/5

Date [ Dia: October 03, 2013

: PLESA AN Y CIAS. S.A. DE G.V. Custemaer’s Qrder ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  |Manufaciurer’s Warks Order N° / Confimacion de Venta;
N/A 16185 204660/04 i
Manufacturing Process ! Proceso de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:
§SEAMLESS HOT ROLLED _ LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA, CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:
API 5L EDASLIULY 2013 BfX42-L245/L250 PSL1 NORMAL BEVEL
BISELADC HORMAL
Dimenslons / Dimensiones: Schedule f Cédula: Length / Lengitud: Quantity / Cantidad: 129 Pes/Pz Nominat Weight / Pesa Nominal:
3.500 X 0.216 INCH SCH 040 FW.C STD 19.607 21 33 FT 2718.012 FT 21195253 LB 7.58 LBIFT
[88-9 X 5.5 MM 6.00 / 6.50 MITS 828.450 MTS 9614.000 KG 11,29 KG/M

Heat N® | Sample N°

Colada N*{ MuestraN° 1 1s Sc | Type| Ori

6819 76376 B AM Ss L

Specimen cendition Spacimen dimensions Test ¥Y.8. UT.S. Y.S/UT.5] Elangation / Alargamiento
Condicitn de 1a probeta Dimensicnes de la probeta temp | Eul 0.50 %. Reg.
Size Area Temp. {Min: 290 Min: 415 Redq. Max.| Lo Min. Cht.
Tipo Tamaro Seccion | ensayo{Max: — Max: — -
men mm2 “C MPa MFPa in % %
19.58 X 05.66 111,88 RT 384 513 0,71 Z2 219 37.0

AM: As manufactured / Segin proceso de fabricacion

Ls: Location of sample / Ubicacion de la muastra

Ori: Orlentation / Orlentacion

Sc: Specimen condition / Condiclén de la probeta

B: Body / Cuerps Max: Maximum / Maximao
Min: Minimum / Minimo

Cbt:-Obtained / Obtenide

L: Longitudinal / Longitudinal

Lo: Initial angth / Langitud infcial

Req. Max: Reqguired maximum / Méaxime requerido
Req: Required / Requerido

Ss: Sirip specimen / Muestra rectangular
U.T.5: Ultimate tengile sirength / Resistencia -

RT: Roorm temperature / Temperalura ambiente”

"Y.S: Yield strength / Fluencia. -

Campesition % | Composician %

X 1000

X 10000 X 100 A o o

C | Mn] si Mo | Cr Pls| Vv Nb. Ni | Cul Sn ] Al

Ti.] As B Ca N JCal 1|Col. 2|Cel. 3

H Max [ 28 [120] — [ 15 | 40 [ 30 | a0 { a0 ] — [a0]da0]| — | - =] - | - = <} 75 | 0] &

L S I I M N I I B S S

HeatN° | SampleN° TP Max | 28 | 120 | —~ | 15 | 40 | 30 § 30§ 80 f —~ 4400]400] = | = F = = = | =1 =15 [ o0 &

Colada N° | Muestra N° Min - 29 | 10:] - - -} - A - -1 - - | - - - - - - -
B L GG ST 0 NI G-I I A O O B T TN RN T8 B B I 7 60 | 05 | 186] 02
6a19 | 7esve pods] eyl 7|6 is| o i ofaw]|ser ) e o] of2]{ofa|es] o]tez] o

"Tenarie” is stampad. In cass the-owner of the original certificale would release a copy ofit, ha must stiest its conformity to ihe originat ona taking -

I;I'his cerlificate is issuad by a computerized syslem and i Is valid with siectranic signatura. On the original cerificate The trade-mark green colored

upon himself tha rasponsibitity for any unlawul or not allowiad use. Any all ion and/or falsification will be subj d to the law.

Esta cerfificado se emile mediante sislera compulanzada y o3 vaiidado <on fina elecirdnica.  El cerificado onginal ppsee Impresa el logo
Tenaris color verde. En caso de que e} poseedor del cerificads entrague Uina copia, debera garantizar |2 conformidad con e original haciéndose

responsable por cualquiar uso ilsget o Indebida. Cualquler altéracidn y/o falificacian estara sujala a ta lay,

FOROS171




s

[l

Tenaris

Tubos de Acero de México, 5.A,
Carret. México Veracruz Km 433,7 5N

Deffine Valenzuela Tejerfa, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Mimaro:

13075270

Page / Pagina:

2/5

Date / Dia: October 03, 2013

Customer / Cliente: PLESA ANAHUAG ¥ CIAS. S.A.DEC.V. Customer’s Order llem / Ordan Cliente - {tem: Cuostomer’s Reference ! Ref. dal Cliente:  [Manufacturer's Werks Order N* / Cenfirmagion de Venta:
NIA 16185 204660/04
Manufacturing Process / Proceso de Manufactura; Product Type { Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAM1LESS VARNISHED o -
LAMINADOQ EN CALIEMTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steal Grade / Grado de acera: Ends / Exiremos:
API 5L ED45IJULY 2013 BiX42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensicns { Dimensiones: Schedule / Cédula; Langth / Longitud: Quantlty / Cantidad: 129 Pos/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH SCH 040 f W.C STD 1969/ 2133 FT 2718.012 FT 21195.259 LB 7.58 LB/FT

“88.9 X 5.5 MM 6.00/ 6.50 VTS j828.450 MTS 9614,000 KG 11.29 KG/IM

_

Composiion % / Composicion %
X100 X 1000 X 10000 X 10
Ciml s Mo | PISY M| MjcufJsn] A i]As| B Ca| N [Cailcan 2[cala]-

H Mex | 28 120 | — | 15 F 40 J 30 | 30 | 80 | — |[400]a00]| ~ | = = | = ) = | =1 = | 5 )06 5"

Mo | =2 [ 10] =~ -f -1 -] -1-1-F-T1T-<-1<-<-FT -1~ 7T-T-T-712=

HeatN® | SampleN*|P Max | 28 [120] — [ 15 | 40 [ 30 | 30 | 80 | = |a00]a00| « | = | = | = =T =1 =1 |81 ¢
Colada N* | Muestra N° Min - 129 0] ~ - - - = - - - - - - — - - - -
6519 70317 P L N A A A I B I N I N BT N T R T T B G )

“[Col. 1 SUMA Hb+v+Ti

Col. 2! SUMA Mo+Cr+Ni+Ca+V

Col. 3: SUMA ND+V
" H: Heat/ Calada

Max: Maximum / Maximo
. Min: Minimurn / Minimo

S U PrProduct/ Producta

: ———— e
Required valuas- Individuals / Individuales Average ! Promedio | Hardness-type/Tipo de dureza:HRC
. Valores requeridos | Min:~ | Max: 220 | Varn— Min:~ -} Max:i~—F var— |
Heat N* Sample N° Spacimen condition Quad. Scale - My ) -
Caolada N* Muesira N° Lg S¢ Escala 1. 2 3 Avg: i
e — — e ——) 2
6819 76376 B AM 1 HRBW 777 T83 | 784 78.0
6819 76377 B ) AM 1 HRBW 78.2 77.3 782 779
AM: As manufactured / Segiin proceso de fab_rfcai:ién . Ls: Lozatlon of sample / Ubicacion de Iz muestra MW: Middle wall f Centro Var: Variation / Variacién
Avg: Average / Promedic Max: Maximurn / Maximao Quiad: Quadrant f Cuadrante

“Fenaris” is stamped. In case the owner of the original certificate would releass a copy of i, he must attest its canformity ta the original ene taking

lThis cerlificate is Issued by a compuierized system and it Is valid with eleclionic signatwe. On (he onginal certficate he rade-mant grean colored

.| Tenaris color verde. Er caso de qus el poseedar del cedificade éntregue une copla, daberd garantizar le conformidad con el original haciéndoss

upon himseif the respangiblity for any unlawiul or not-allowed uss. Any alteralion and/or falsification will be subjected Lo the law.

|Este cerificado s& amile medianie sistema computarizada y es validada con firma elsctrdnica. El cerifcadc original bosss impreso ef l6go

raspansabla por cuslquier uso ilegal o fndebida. Cualauler altaricion yio falsificacin astara sujela ala fay.:

FORO3171




Tubos de Acero de México, 5.4,
Carret, México Veracruz Km £33,7 5N
__ Delfino Valerrzuela Tejerfa, Veracruz, Veracruz
C.P. 916587 MEXICO
{52) 229 989 1100 1=}
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Nambor/Namers: | Page / pége
CERTIFICADO DE PRUEBAS EN FABRICA 13075270 3/5

Date / Dia: October 03, 2013 -

- Cliente: PLESA ANA \S. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - llem: Customer’s Reference / Ref. del Cliente: Manufasturer's Works Order N° / Confirmacion de Venta:
NIA 16185 204660/04

Manufaciuiing Process / Proceso de Manufactura: Product Type / Tipo de Praducto; Surface / Supsrficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grada de acaro: Ends / Extremos:

API 51 ED45/JULY 2013 BrX42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensionas: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 129 Pcs/Pz Nominal Weight / Peso Nominal:

3.500 X 0.216 INCH SCH 040 /' W.C STD 19697 21.33 FT 2718.01M2 FT 21195.259 LB 7.58 LBIFT

588.9 X 5.5 Mim ) 6.00 / 6.50 MTS 828.450 MTS 9614.000 KG 11.29 KG/M

|B: Bady / Cuerpe Min: Minimum / Minima

{Standard / Norma;
Heat N* | Sample N° Resuit
Colada N° | Muestra N° Resultado
6815 76377 {tood / Bucno

Pressure / Presiton Time { Tiem.pu Results / Resultado
Unit/ Unidaa, Value / Valor ) Seconds / Segundos
mpa 20.5 . 5 Satisfactory / Salisfactorio

This cenlﬁcale I8 issuzed by  computerized system-and-it1s vaiid wilth electronic signature. On the nnglnal certfficata ihe trade-marl graen colored
"Tenaris” is stamped. In case the owner oflha original cerlificate would release a copy of it, he must attest Its conformity ta the original ene \aklng

|responzable por cualqular uso ilegal o indeblido. Cua!qmer alteracién o falslicaclon estard sujsta a la fey.

Esie cerfificado se emite mediznte sistema cumpularizado y es validado_ con fimia elaciionGa, Bl cerlicads original pasee impraso af loga
Tenaris color verde. En £aso de fue e} posesdor des cerlficada enirégue una copla, debeta garanlizar la conlnrmldad can el orlginal haciéndose

upen himaelf the responsibllity for any unl | or not.allowed use. Any allaration and/or falsification will bs subjecled io-the law.

FORO3171 - ©
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e R B . . - Tubos de Acero de México, 5.A.

- @ ?E% Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91687 MEXICO
(52) 229 939 1160 tei

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nijmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13075270 4/5
Date / Dia: October 03, 2013
[Cusiom r/ lmm Customer’s Grder Hem / Orden Cliante - ltem: Customar’s Reference / Ref. del Cliente: Manufaclurer’s Works Grdar N° f Confirmacion de Venta:
NIA 16185 204660704 '
Manufacturing Process { Proceso de Manufactura: Product Type / Tipo da Producio: . Suiface / Superficie:
LSEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L EDA5/JULY 2013 BX42-1245/.290 PSL1 NORMAL BEVEL
IBISELADO NORMAL
Dimensions/ Dimensiones; Scheduile / Cédula: - p-ength / Longitud: Quantity / Cantidad: 129 Pcs/Pz Nominaf Weight / Pese Nominal:
3.500 X 0.216 INCH SCH 040 / W.C STD 19.69/21.33 FT 2718.012 FT 21185.259 LB 7.58 LB/FT
has.a X 5.5 MM 6.00 { 6.50 MTS 828.450 MTS 9614.000 KG 11.29 KG/M

HE

—

Heat treatment f Tratamiznta tirmico: Pipe J Tubo

Quench media of heat treatment process / Medio de enffiamenta def ratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nia

Type
Tipe

As Rolled

Supplementary Information T : R
Informacién Suplementaria B
" Jred by TenarisTamsa : : : : ““rabricato par TenarisTamsa
" |Steel making process: . ' Fabricaclén dal acero: ' . L s
Eleciric Are Fumace-|adls Furnace-Continuous Casting Machine. . . [Homo de Arca Elécirico-Home de Afinzcion-Méaquina de Celada Continua.
Fully Killed Stes! - |Asere calmada con aluminio :
Material frae-from Mercury contamination ’ Matarizt llpre da contaminacién de Mercurio
Mot repaired by walding ' No raparado por soidadura
Non dasiructive test. Salistactory Contral na destructive. Satisfaclorio
Inspection mathad Método de inspeccion
. - EMI-FLVE - MPI - - EMI - FL\I - MP1 - : ] :
MATERIAL ACCORDING TQ NACE MR0175 { 1SC. 151562, 2008 AND NACE MRO103, 2010 ONLY FOR HARDNESS MATERIAL DE ACUERDO A NACE MRO175/ IS0 15156-2, 2008 Y NACE MR0103, 2010 SOLO DUREZA MAX. 22
22 HRC MAX, ’ i HRC S
Tamsa.Ref: 450383 Tamsa Ref: 450383 . R ’
|API L EDAS5AIULY 2013, ASTM AT0611, ASTM A53/12, ASME SA1066/2610 . APLEL ED45/JULY 2013, ASTM A168/11, ASTM A53/12, ASME SA106/2010
This Cerlicate s issued by a CompUienzed systam and 1l 1s valid wilh eleciranic signatra. N the onging] cerihcala he frage-mark green colored L:ste cenficado se amile mediris sislama computarizado y o3 validado con finna elecirgnice. MCMU original posee impraso & loge
"Tanaris” is stamped. In casa the owner of the original certificate would release a copy of it, ha must attest its canformity to the criginel one 1aking | Tenaris color verde. En caso de qua el poseedor del certificads entregue una capla, deberd garantizar ta conformidad con &l eriginal haciéndose
upon himsell I._I_'IP rasponsibilily for any tﬂl_awful or.not allowed use, Any alteration and/or falsification 'fv_iﬂ_bs subjected 1o the law. _jrespansable por cualguier use ilegal o Indebido. Cualquisr allafasion yia falsificacian estard sujeta la lay.

FOR03TT1




Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 50

Delfinc Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52} 229 939 1100 tel
(52) 225 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

Page / Pagina:

13075270 515

Date / Dia: October 03, 2013

Gustomer / Cliente: PLESA ANAHUAC Y CIAS. 5.A. DE C.v. Customer's Order ftem / Orden Gliente - ltem: Cuslomer s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 16185 204650/04 .

Manufaciuring Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface /! Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Nermas o Especificaciones: Sleel Grade f Grado de acera: Ends / Extremos:

AP 5L ED45/JULY 2013 BX{42.L245/1 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Langitud: Quantily f Cantidad: 129 Pes/Pz Nominal Weight / Peso Neminal:

3.500 X 0.216 INCH SCH 040 /W.C STD 19.69/ 2133 FT 2718.012 FT 21195.259 LB 7.58 LB/FT

88.9 X 5,5 MM 6.00 / 6.50 MTS 828.450 MTS 9614.000 KG 11.29 KG/M

Heat N® Quantity Length Weight
Colada N* Cantidad Langitud Peso
(Piaces) - {fi) {my {Tans)
o
8819 129 2,718.01 828,45 9.614

Average length per pipe
Longitud premedio per tubo

Nominai weight per pipe
Peso neminal por tube

(fty {m) (Ib/t) (lkaim}
2107 T E.AD 7.708 11.605

This ig to cextify that the product described here has been manufaclured, sampled, tested, and inspecied in accordance with

: ionadoide

- INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA
Employee Name: N/A

- [Por e! presente-certificamos gue el material aqui-descrito ha sldo fabricado, muesireado, ensayado e fispel [ L
" [purchaser order requirements. Fhis cerlificate s not 2 declaration of arigin nor may it he used as a declaration of origin. ‘facuerdo.a'ios requisitos de'su orden de compra.’Eélg cartificado noes, ni puede ser usado, como unha de) racion de.arigen, .
CUSTOMER . THIRD PARTY . ~ . TENARIS QUALITY DEPARTMENT SIGNATURE

’ .rﬁi,_ i
v o -
T o
&
f&‘
QUALITY CERTIFICATION DEPT.

DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M., Castelld Abraham

.

///) O'/ﬁj

CHIEF OF QUALITY CERT}FICA_;,I'ION DEPT.
RESPONSABLE DEL DEFTO. DE CERTIFICAGION DE CALIDAD

Rafael Gutiérrez de Velasto-Magatlanes

This centritale isissued by a complﬁéﬂzed ‘system and Il /5-vah with elechionc signature. On the original certicate the frade-mark green colorad
"Teraris® is stamped. In case the owner of the original ceriificate would release a copy of It, he must attest its conformity to the original one taking

Este cerificado se emite sislema computar

¥ es Validado® can firma eleclranica.  El cerlificado oniginal posee imprese el loge

Tenafis color verde. En caso de que el del

uha copia, debera garaniizar |a conformidad con ef ariginal haciéndose

rasponsabls por usg ilegal o i Cﬂqﬁisr it

upon himsel.the fesponsibility for any unlawful or not allowed use. Any alieration andfor will Ba subjscled to the law. .

icioh yla Fa i0n eslard sujsta a fa ey,

FORO3171 "~




